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HUNG GENG ENTERPRISE CO., LTD

The following sample(s) was/were submitted and identified by/on behalf of applicant as:

Sample Name : HG NATURAL ANTI-UV EFFECT COATING
Applicant : HUNG GENG ENTERPRISE CO., LTD
Manufacturer/Vendor: HUNG GENG ENTERPRISE CO., LTD
Date of Sample Received:  2016/08/12
Date of Testing: 2016/08/12 to 2016/09/01
Test Results:
Testltem | CAS NO. Test Method — hzift '::i‘;'; — Loa | uni
TVOC According to ASTM D5116 and Architecture | 0.0647 N.D. 0.0050 mg/mz _hr
and Building Research Institute, Ministry of
The Interior “Test method and the
procedure research of the room building
materials emission volatile organic
compounds”, MOIS901014
Test Result ,
Test Item CAS NO. Test Method 5o Tdd-48 hours LOQ Unit
Formaldehyde | 000050-00-0 [With reference to ISO16000-9 and 0.0402 N.D. 0.0050 | mg/m? . hr
1ISO16000-3 method.

NOTE : 1.The content of this report is invalid if it is not presented as the entire report.
2.If the testing item belongs to quantitative analysis then this column describes Limit of

Quantification(LOQ).
3.The testing result will be “N.D.” for the value less than LOQ.
- END -

Shin-Jyh Cheen
Manager
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